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CIICnIL KEIWA INC.

Subject : Anirlvsir for RoHS/ELV plre*ive
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TEST BEPORT

Report No,; 93911103-O1M- 002 Vl
D.tclsoued: 3olNov/2005
DdETested: 15/Nov/2006
SssplE Rgceiving Ds!€ : 09,/Nov/2006

2-1-13, {r^hn"?, Ktnazaea-ku, Yohohama-shi,
Karesave-ke[ JAPAN
TBL +81-45 (?80) 3831
Tcstcd hry Kouta Ku.Ero
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Manager of Central Reee$chlaboratry "/'
NIHON ENVIRONMENTAI/SERVICES CO:g.LTD.

LLOWS

Saoplc Namc Coffosion lnhbltlng P.per tor zinc-coBted crrbo! steel sheets

fest lt6rq Recultr Quaotltatlon
Linit

Utrit Test Method

Cednlum N.D. 1 PPE Wllb teference to EFA MEtbod 3052
lMic$r.v. dia.stioo - ICP-l'dS osthod)

Lead N.D. t0 pPm with rcfercnce to BPA Mctlod 3052
Oricr.oJrvr dgcstiql - ICP-tvlS Eeiiod)

Mcrqrr!' N.D. I ppm With r€ferrnc. to EFA Me0od 3052
(Microwrvc direstion - ICP-MS ncGod)

Total Cbroofuu 2 I FFIN wth rcftttncc to EFA M6thod 5052
Oliccorovc digcro'on - ICF-MS Ect'hod)

Bronine 12 pplo

(End of rcport)

lnstrumcnts: ICFMS; fuiler* TechnoloEicr, Aailcut ?Eo0c
h*ry <tbgesive X-lcy fluoreroeoce onolrzcr; 

JBO\ JSX 0agAEy

N.D, = Not Detectd (Lccs tha[ Quantitstior LiEid
X-rry iuorBccnce rlalyaig (ED)RF) I! lcrEeotlg tesr method.
. Quantltatioa liiait of Brorine e4rrcaret 3 o vduo.
iThc t€st results [rr qulEtitsted by callbration anrve netbod-'MeqruroEcdt tiEs of Brqnine is 30 tec.

The rssslts relste ody to rhc helos tssted,


